FRP strength member for optical fiber cable

Diameter | Weight Length (mm) N.W. (kg)

(mm) /km /Reel /Reel

0.5 0. 42 50. 4 91,97

0.8 1. 08 50. 4 54. 44

0.9 .37 50. 4 68. 90

1.0 1.69 50. 4 85. 06

1.1 2. 04 50. 4 102. 93

1.2 9. 43 50. 4 122. 49

1.3 9. 85 50. 4 143.76

1.4 3.31 48. 8 161. 43

1.5 3.80 48. 8 185. 31

1.6 4.32 48.8 210. 85

1.7 4. 88 48. 8 238. 03

1.8 5. 47 48. 8 266. 85

1.9 6.09 48. 8 9297. 33

Product Description : <0 L s il ?
_ _ _ 2.1 7.44 48. 8 363. 22

A new functional material made of SynthetIC 2 9 8 17 24 4 199139
resin and glass fiber by composite process. 22 g ?g gji 3;7 2;
The product quality conforms to ISO9001:2015 2 & 1{;55 04 4 25-:{ 28
quality management system certification and 2.6 11.41 24. 4 278. 38
RoHS environmental protection standard. §§ }i fg ﬁji §j§ 22
3.0 15. 19 4.4 370. 63




Physical Properties
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Item
Apperance
Diameter deviation
Density
Out-of-roundness
Tensile strength
Tensile modulus
Breaking elongation
Bending strength
Bending modulus
Coefficient of Linear Expansion
Water absorption

Minimum bending radius

High Temperature bending
performane

Low bending performane

Torsion Performance

Unit/ Condition

mm

g/cm?

MPa

GPa

MPa
GPa

1/°C(-30°C~+80°C)

(25D,20+5°C )
(50D,100°C,120h)
(50D,-40°C,120h)

(£360° /m)

Index

Uniform color, no surface cracks, no bur,

smooth feel

+0.02

2.05~2.15

<5%

21100

<8x10-6

£0.1%

No bur,no crack,no break,smooth surface,back

to original straight

No bur,no crack,no break,smooth surface,back

to original straight

No bur,no crack,no break,smooth surface,back

to original straight

No disintegration



Flow Chart

7.Finished Products 8.Warehouse 9.Packaging



Certificate - ROHS

SGS

WEHRE MNo. SHAEC2005062001 Il 20204F04H10F W20 48
LR T
G -
HERS SGSHRID iz
SNt SHAZ0-050620001  (HERE
ik

(1) 1 mgikg =0.0001%
(2) MOL = Jrita ®m
(3) ND = &2 ( <MDL )
(4= ElF

WA ##|EC 62321-4:2013+AMD1:2017 . |IEC62321-52013. |EC 62321-7-22017. |EC
62321-6:2015 MIEC 62321-8:2017 . FMICP-OES. UN-Vis FIGC-MSET 417 -

#icd) 100 mghkg 2 WD
fH(Po) 1000  mgkg 2 13
#({Hg) 1000 mgkg 2 ND
Folird (Criv) 1000 mgkg 8 ND
L %> #(PEBs) 1000 mokg g ND
— M X - mgkg 5 ND
bt 5 3 - mgkg 5 ND
= % - mokg 5 ND
[LE TS - mgikg 5 WD
T - mgikg 5 WD
A - mgikg 5 WD
i A - mgikg 5 WD
IR - mgka 5 ND
Y - mgka 5 ND
+ e 4 - makg 5 ND
% = %Kk #1{PBDEs) 1000 makg . ND
— - makg 5 ND
bt ok < -] - mgikg 5 ND
=M= ¥R - mgikg 5 ND
I 38— - mgikg 5 ND
B i ey e T
n -a- n °'.;f.‘,'c..."'..:.'.'..;‘:"'.;“'.' proAc e puﬂ-u o

canncl b egroduced
2 tatanentin of the comant or
ot irU b

SRR

[P iog Mo Mk Ao e o e J0RE TESES-ZI)IAED (EMEQESIMMNT  sewsppapcomcn
| L STERUBEONIE M a0z LIS (LGS e

Mamber of the SGS Group {365 SA)



Test Report
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FRP non-metallic cable strengthen core
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